



| Parts List | | | | | | |
|------------|-------|----------|----------------------------|------|-------------------------------|----------|
| Ref | Class | Part | Description | Qty | Comment | Footnote |
| 1 | 84 | 807229A | 2 HARNESS | 1 | (5.7L ALPHA/BRAVO) | |
| 1 | 84 | 806966A | 2 HARNESS | 1 | (5.7LX ALPHA/BRAVO & 350 MAG) | |
| 2 | | 26079A | 2 PLATE ASSEMBLY | 1 | | |
| 3 | 10 | 15001 | SCREW | 4 | | |
| 4 | | 805383T | MOUNTING BRACKET | 1 | | |
| 5 | 22 | 805328 | 1 ELBOW | 1 | | |
| 6 | | 815425 | OIL PRESSURE SENDER | 1 | | |
| 6 | | 37293 | OIL PRESSURE SENDER | OPT. | (DUAL STATION) | 10 |
| 7 | | 97257A | 1 WATER TEMPERATURE SENDER | 1 | | |
| 7 | | 49734A | 1 WATER TEMPERATURE SENDER | OPT. | (DUAL STATION) | 10 |
| 8 | 13 | 26996 | LOCKWASHER | 2 | | |
| 9 | 11 | 68219 | NUT | 2 | | |
| 10 | | 805368T | MOUNTING BRACKET | 1 | | |
| 11 | 88 | 806950 | CIRCUIT BREAKER | 1 | (50AMP) | |
| 12 | 10 | 57583 | SCREW (3/8") | 2 | | |
| 13 | 89 | 96158 | STARTER SOLENOID | 1 | | |
| 14 | 10 | 805564 | SCREW | 2 | | |
| 15 | 13 | 26992 | LOCKWASHER (1/4) | 2 | | |
| 16 | 11 | 94330 | NUT (1/4-20) | 2 | | |
| 17 | 13 | 26996 | LOCKWASHER (#10) | 2 | | |
| 18 | 11 | 68219 | NUT (10-32) | 2 | | |
| 19 | 85 | 97861 | INSULATOR | 1 | | |
| 20 | 84 | 95084A | 9 WIRE | 1 | BRAVO ENGINES | |
| 21 | 88 | 79091 | FUSE | 1 | BRAVO ENGINES | |
| 22 | 84 | 95084A10 | 10 WIRE | 1 | BRAVO ENGINES | |
| 23 | | 806735T | BRACKET | 1 | | |
| 24 | 10 | 806834 | SCREW | 1 | (FLATHEAD) | |
| 25 | 10 | 806835 | SCREW | 1 | | |
| 26 | | 807264T | 3 IGNITION CONTROL MODULE | 1 | (5.7L ALPHA) | |
| 26 | | 807645T | 3 IGNITION CONTROL MODULE | 1 | (5.7L BRAVO) | |
| 26 | | 806957T | 4 IGNITION CONTROL MODULE | 1 | (5.7LX ALPHA AND 350 MAGNUM) | |
| 26 | | 806956T | 4 IGNITION CONTROL MODULE | 1 | (5.7LX BRAVO) | |
| 27 | 10 | 806826 | SCREW | 2 | | |
| 28 | | 806611T | KNOCK CONTROL MODULE | 1 | 5.7LX ALPHA/BRAVO 7 350 MAG | |
| 29 | 10 | 806827 | SCREW | 2 | 5.7LX ALPHA/BRAVO 7 350 MAG | |
| 30 | | 806612T | KNOCK SENSOR | 1 | 5.7LX ALPHA/BRAVO 7 350 MAG | |
| 31 | 22 | 806705 | Y-FITTING | 1 | 5.7LX ALPHA/BRAVO 7 350 MAG | |